Pags, WD "' P Sf‘”E R e

(¥
i\’ﬁ‘éﬁ Aoy

1%,

2100

Ref.

Part

W, | -Humber,. , ;
1 [380 3 0042’ r,n‘ir :ﬁ i et =— r}if 3 secr.lo? whm g )
SEhRi 00 00356 - 3/8" HC x 3/4" Square Head,
. 2" | 380 3.0041 | 1203Ns - el Spider - for & Section wheel 3”‘ serew
ey : 1) 900 00160 . 172 WF » 2-1/2" Nex Head w1t
v vi, 00710029 1/2" Lo:kwashar
Bt . 00 08022, .1.!2' WE, Hex Hut ..
.3 |380.2 0041 | 131%8A |
. 'r 0 3 Ifc & 2-3/1% Hex ||ead Bolt
L i " Lockwasher.
. MNC. Hex: NUt
© 4 | 380 3 0025 tausn R e
5 | 380 3 ooN oaacs .
6| 3002 016K ]
7 | 380 3 0027 3- LG§u. wneal ‘Shaft " . i
: At 900 oahsr T
S N 90010007 . 416" F
: 1900 z:noa 18" xan.
6 | 900 24020 L—Lzasu Sub, "Square x i 1!2"
9 | 500 10, b sher |
10 | 380 3 o016 | ’
11 | 907 03019] &
12 | 901 02011 ‘?.?., v :
13 | 360 2 0463 a Ab)’ 3 hdPlate with 0iV Seal. -+l L /
b . : ] f2),90000020 " 3/8* e x " de3/u5 Hex Head Bolt
ek 2 } "900 10140 3/8% Lockwasher 0
: £ 900 05011 . /@ nc e t
114 | 380 3 0048 [ . ! ) asket.,
15 | 901 oooz!“'cxzu}u N A A L B Bearlng — Cup'é Cone’
9. N Ao LS T 2. fearing, cug only '
2 e T ] gearing Cong Only
(a) (b} 1 | Wheel Shaft Spacer
2 2 "+ rey — 1/4" Square, * 7/8"
18 | 380 3 0028412760 B 2 rinion d
19 | 380 3 00300129240 | N.A. 1 ‘Pinion Spacer — Short
20 | 380 3 00294012920 | N.A. 1 Pinion Spacer — Long
21 | 380 3 0049 | 15964 - i gearing Stop Ring
22 | 380 2 0006 | 1210KA 2 2 Pi'tman Assembly
{1) 900 10072 2-1/u" x 49/64" x 16 Ga. Washer
. -(1) 900 22018+ 3/16" x 1" cotter Pig
23 | 380 3 0015 12150 2 2 S Pitman Pin Only .
20 | 380 3 0047 | L-1275K 1 1 ) Gear — Left
25 | 380 3 0050 | 1235N 1 1 : Gear Shaft -
26 | 380 3 0016 R-1275N 1 i - Gear — Right
27 | 380 3 oous| 12110 1 1 | Gear'-Shaft Clamp
20 | 380 3 00MO| 1236h 1 1 ~ gear Retainer, i
(1) 900 000L7 3/B" NC x 1" Hex Head golt
(1) 900 05011 /8" NWC Wex Hul
. - (1) 900 101k0 3/8" Lockwasher
29 | 380 3 0034 1250N I 1 o Guide Rod — Long y
i iyl Fafen . (1) 900 05023 5/B" NC Hex Nul
30 | 380 3 0035| 01251 i 1 Guide Rod — ‘Shart
(1) 900 05055 5/8" HC Hex Jam Nu{
31. | 380 2 0013| 1205H Sub, 1 Cross Head
32 | 380 3 0039 1226 Sy 1 Pamp Rod Carrier i
33 380 3 0048 1-1230H | Sub. | 1 Caide Rod Specer ) h
i . {7) 900 00358 3/8* NG x 3/4" Square Head Set Screw
{1} 900 00002 3/8" HC x 2-1/u" Hex Head Bolt
{1) 900 05012 3/8" WC Hex Nut, Plated
{1) 900 oS0u8 3/B" HC Hex Jam nut '
4K | 380.3 0043| I-1204H [ Sub. 1 1 Cross Head Pin
4 {2) 901 OMO13 Retaining Ring
35 [380 2 0186 12601 1 1 1 Hood Asse=sly.-- Requires Gasket [36) below
{zi 900 mocm 3/6" Flat washer
{1) 900 10129 Ledlher Washer
i6 |380 3 083 1 1 0d Gasket - Fgplaces 380 3 0072 Packing used on
7 | 380 2 OO0OM| 01201N {a) ) in Frams - _=--oldér models

1) 907 00036 1/7" Pipe Plug, Black




DEMPSTER 61

#12 WINDMILL -

(Cdntinﬁed_j'-

T o]

Page: €

DEMPSTE

|. 3 (Gt;ntl-nh'eii:ll':"' 3

Page 7
Used On & No. Used
Ref. Part Previous | Prior a ne o
No. Mumber  Part Ho. | Late '3 | to June '52| & Later | Description
70 | 380 3 0078 | 12105K ¥ L i Leather Washer
71 | 900 10050 . ] 1 Washer — 1-1/8" 0D'x 9/16" |D x 12 Ga.
72 | 380 3 0077 | 012230 Sub ltem 69 1 i Pump fod
73 | 380 3 0076 | 012600 | Sub Item 69 1 1 pump fiod swivel
v 900 00358 3/8" WC x 3/0" Set Screw o
900 05048 3/8" WC Hex Hut =
907 00105 Grease Cup oy
74 | 380 3 0075 | 001259N Sub ltem 69 1 1 I‘u\p Rod Swivel jut S’
75 | 380 3 0066 | A20 1 1 Pump Connection &I
76 | 380 3 0074 | 11 1 1 f Pump Fin . [
- (1) 900 22013 5/32" x 1" cotter Pin N
77 [380 3 0080 | 1240N 1 vane Stem -
78 [380 3 0079 | 12u2K 1 pevel Washer e
79 |380 3 00B1-| 1284N 1 Vane Stem Strut
Sk 3) 90000110 3/B" WC x 3/8" lex Head Bolt, n,-u.-d
1) 900 00112 3/6" NC X 1" Hex Head Bolt, PI ﬂm-“
4! 900 10025 3/8" Lockwasher, Plated
: $00 05012 3/8" WC Hex Wut, Plated :fw‘
80 1380 3 Qosz| 12H1N 1 vane Stem Brace o
81 | 380 1 0003 1 'mne Assy. — Consists of |tems 82 through 8BS -
: 900 00012 3/8" NC x 1* Hex head Bolt, Plated™
900 05012 3/8" HC Hex Wut, Plated s
wo mozs 3/8" Lockwasher, Plated o
82 («380 3 00B8 | 1L75N 2 \'an! Sheet
(13) 900 aouss 3/16" x 1/2" Flat Head Rivet
83 | 380 3 0085 | 12690 1 Long vane Cross Bar =
8y | 380 3 0086 | 1270N i Med. Vane Cross Bar
85 | 380 3 00BY | 1271N 1 Short vVane Cross Bar
86 | 380 2 0133 | 11uzH 5 Wheel Arm Assy.
gz 900 00260 3/8" NC x 1" carriage Bolt, Plated
2) 900 10025 3/8" Lockwasher, Plated
(2) 900 05012 3/8" MC Hex Wut, Plated
87 | 380 2 0027 5. Wheel on — Consists of Items 88 through 92
1} 9 0012 3/8" NC x 1" Hex Head Bolt, Plated
1 9oo-=oozso 3/8" Nc x 1* carriage Bolt, Plated
2] 900°10025 3/8" Lockwasher, Plated
2) 900=05012 3/8" NC Hex Nut, Plated
88 | 380 3 0092 | 136N i 1 1 wheel Circle — short
{2) 90 0070 F6 F H. Rivet, Galvanized
a9 80 3 0093 [ 1370 1 1 1 wheel
p0e2 (2) 900’“!00;& 3!16" X /2% Fl H;\el, galvanized
%0 | 360 3 0094 | 136M 3 3 3 Wheel F
91 | 380 3 0095 | 151 3 3" 3 wheel Fan, Plabe”
(3) 900420069 " #4 Flat Head Rivet, Galvanized
a9z | 380 3 0096 | 155 3 3 3 Wheel FanlEar .
(2) 90 ‘B #2b Flat Wead Rivet, Galvanized
93 | 380 3 0103 | 187 1 1 Pullout JLewer -
94 | 380 3 0104 | 1B6A 1 1 1 Fulloul Lewer 'd'u'll
: (1) 900700024 3/6™ NC x 2-3/u" Hex Head Boit
(1) 900.0501% 3/8" HC Hex Hut b
95 | 380 3 0097 | 467 1 1 1 Pullout Wiee —=-80° §9 b
P H
o — £
HOTES:
W.A. Referenced part not available for this model year & zarlier. r?’
Sub. Will inlerchange entirely or wilth slight rework. -
7 tiot used.
(a) suggest ordering cu'npletMngme from Windmill Price Sheet.
(b) Order wheel shaft kit 13552 016yl and #380 3 00M2 brace spider to convert Lo prcsem produc!.uon.

c) It othar numbers appear gn,either race order both items 56 & 38.

d) If pullout tube or pipe §fﬁn ¢ required — order items 61, 63, &1 and 65.
(e} ot availavle for 1931 apricgmodels — See wote (d).
(f) One piece spider requ|re@,bot |tem 14 2 to complete.
(a) Order bearing stop ring £380 3 00u9 also.
o [}
o' !.

; Used On & Ho. Used ° ?
Ref. | Part  [Previous |Prior to | Late 1831 |dJune '62 i pB3
Ho. Number  [Part No. | Late '31 |to June '52 | & Later |Description
38 | 380 3 0038 |1218K H.A. 1 1 frake Lever
{ } 900 10050 9/16" 1D x 1-1!9- oD x 12 GA. Washer
900 22013 S5/16" x 1* cotter Pin
39 | 380 2 0010 1 1 1 |8rake Rod Assenbly — Consists of [tems 40 through u3
{1} 380 3 0023 3/8" x 1~5/8" Drilled Rivet
1), 900 22013 5/32" x 1* cotter Pin
80 [380 3 0019 (012324 1 1 Brake fod
41 | 380 3 0021 1523 1 1 grake Rod Clevis
n2 | 380 3 0022 |1595 1 1 Drake Rod Spring
43 | 380 2 0183 |1531 1 1 Brake Rod Guide Washer
4y | 380 3 0045 |1280 1 1 Regulating Spring Arm
) .l 900 00048 3/8" HC x 1-1/4" Hex Head Bolt
900 05011 3/8" HC Hex Nut
1! 900 10140 3/8" Lockwasher
45 | 380 3 0083 | 168N 1 1 Regulating Spring
M6 | 380 30032 |12120 1 1 yane Hinge Pin
i 2) 900 10005 7/16" Flat washer
2 900 10081 7/16" Lockwasher
- J 900 0508L 7/16" WC Hex Hut
47 | 380 2 0020 | i iuwer Assembly — Consists of |tems 48 through SO
(1) 900 00112 3/8" NC x 1" Hex Wead Bolt, Flated
900 05012 3/8" NC Hex Nut, Plated
900 10025 3/8* Lockwasher, Plated
ug | 380 3 0053 |iz16n 1 1 umper Arm
ug | 380 3 0054 |1263N 2 z @liiper Spring
50 | 200 2 0019 | 1236N 1 1 guiper Fod.
22(1) 900 05016 7/16" NC Hex Nut
(1) 900 10005 7/16" Flat Washei
51 | 380 3 0037 |1207n 1 1 ! Pullout Arm
52 | 380 3 0010 (1209 | 1 o | Chain Sheave o
: e il} 900 22013 5/32° x 1" CottersRin
e 1) 900 10050 9/16* 10 x 1-1/8*20D x 12 Ga. Washer
53 | 380 3.0013 N. A, ¥ 1 Chain Sheave Guard _4/'
5 | 380 3 0011 1 1 1 Chain Roller
[l) 900 00022 3/8% NC x 2-1/u" m Head Bolt
1} 900 10140 3/8" Lockwasher ( e
. (1) 900 05011 3/8% KC Hex Nut wa o
35 | 380 3 0012 - Ul 1 1 1 Pipe Stem Clamp
i 1] 2) 900 00057 172" HC x 4" Hex md ‘Eu‘lt
. ) 900 05020 1/2" NC Wex Nuls®
W6 | 380 3 0069 - 1 1 Upper Ball Race
i7 | 907.. 02003 | 15 15 Steel Balls — §/s8"
i | 380 3 0070 1 1 Lower Ball Race m—
i9 | 380 3 0105 1 1 Bed Plate s
{u] 900 000¥H 1/2" N x 2" uex‘*ﬁf‘m' t
4] 900 05020 1/2" NC Hex Hul s =
0| 380 3 0068 n ) inside Corner Washer M
<1 | 380 2 0001 1 1 Pullout Tube Assembly o
-2 | 380 3 000N 1 1 Pullout Tube Chain Only
(1) 903 02009 Open Link
3 | 380 2 0002 1 1 g Pipe Stem Assembly '
4 | 380 2 0023 1 1 ¢=f Pullout Swivel Assembly )
5 | 3r0 3 006% X 1 "™ pullout Swivel — Wire Side
= (2) 900 00009 5/16* NC x 1-1!u"’"uex wead Bolt
. {2} 200 10023 5/16" Lockwasher
(2) 900 05008 5/16" KC Mex Hut
+ 6 | 380 3 0067 |1-10% Sub. Suby, Outside Corner Washers
7 | 380 3 0106 |580 1 1 Storm Stay :
i ! M) $00 00022 /B WC » 2-1/1" Hex Hezdf Bolt
aef 1) 900 10004 3/B" Flal Washer !
o1 i) 900 10025 3/8" Lockwasher, Platec
foe [n) 900 05012 3/8° mex Wul, Flated
9 | 380 3 0033 | 1279HK 2 2 2 4| Pipe Stem Clamp
2} 900 00023 3/B" HC x 2=1/2" Hex Bezd Bolr.
- } 900 05011 3/8* NC Hex Hut
2 | 380 2 0026 012234 Sub. 1 1 self,0iling Pump Rod Assembly — Consists uf items 70
e through T8 - -
(“% 900 22014 5/32° x 1-1/4" catler Pin




